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TAK-ZX Taper Attachment Kit – Exploded View 
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TAK-ZX Taper Attachment Kit – Parts List 

Index No Part No Description Size Qty 
1 ................ 84-3001-00 ................ Slide Base................................................................  ...................................... 1 
2 ................ 84-3002-00 ................ Slide Bracket............................................................  ...................................... 1 
3 ................ TS-1505071 .............. Hex Socket Cap Screw ............................................ M10x50 ......................... 4 
4 ................ TS-1505081 .............. Hex Socket Cap Screw ............................................ M10x45 ......................... 4 
5 ................ 84-3003-00 ................ Longitudinal Slide ....................................................  ...................................... 1 
6 ................ 84-3004-00 ................ Gib Strip ...................................................................  ...................................... 1 
7 ................ 84-3005-00 ................ Adjusting Screw .......................................................  ...................................... 4 
8 ................ 84-3006-00 ................ Taper Slide ..............................................................  ...................................... 1 
9 ................ 84-3007-00 ................ Setting Collar ...........................................................  ...................................... 1 
10 .............. TS-1504031 .............. Hex Socket Cap Screw ............................................ M8x16 ........................... 1 
11 .............. 84-3008-00 ................ Taper Slide Rest ......................................................  ...................................... 1 
12 .............. 84-3009-00 ................ Gib Strip ...................................................................  ...................................... 1 
14 .............. 84-3011-00 ................ Feed Block ...............................................................  ...................................... 1 
16 .............. 84-3011-00-02........... Ball Cup ................................................................... 1/4” ................................ 1 
17 .............. 84-3012-00 ................ Setting Collar ...........................................................  ...................................... 1 
18 .............. TS-1504051 .............. Hex Socket Cap Screw ............................................ M8x25 ........................... 1 
19 .............. 84-3013-00 ................ Clamping Screw.......................................................  ...................................... 1 
20 .............. 84-3013-00-01........... Clamping Screw.......................................................  ...................................... 1 
21 .............. 84-3013-00-02........... Nut ...........................................................................  ...................................... 2 
22 .............. 84-3014-00 ................ Washer ....................................................................  ...................................... 2 
23 .............. 84-3015-00 ................ Bearing Housing ......................................................  ...................................... 1 
24 .............. TS-1503051 .............. Hex Socket Cap Screw ............................................ M6x20 ........................... 2 
26 .............. 84-3016-00 ................ Screw .......................................................................  ...................................... 1 
27 .............. 84-3017-00 ................ Dial...........................................................................  ...................................... 1 
28 .............. 84-3017-00-01........... Pin............................................................................  ...................................... 1 
29 .............. 84-3018-00 ................ Bracket.....................................................................  ...................................... 1 
30 .............. TS-1491031 .............. Hex Head Screw ...................................................... M10x25 ......................... 2 
31 .............. 84-3018-00-02........... Washer ....................................................................  ...................................... 6 
32 .............. 84-3019-00 ................ Adjusting Bar ...........................................................  ...................................... 1 
33 .............. TS-1540081 .............. Nut ........................................................................... M16 ............................... 1 
34 .............. 84-3020-00-01........... Bracket.....................................................................  ...................................... 1 
35 .............. 84-3021-00 ................ Clamping Block ........................................................  ...................................... 1 
37 .............. 84-3022-00 ................ Washer ....................................................................  ...................................... 3 
38 .............. 84-3026-00 ................ Wiper .......................................................................  ...................................... 2 
39 .............. 84-3028-00-01........... Cross Head Screw ................................................... M4x8 ............................. 6 
40 .............. 84-3026-00-01........... Cross Head Screw ................................................... M8x45 ........................... 6 
41 .............. 84-3027-00 ................ Taper Pin .................................................................  ...................................... 2 
42 .............. 84-3028-00 ................ Dust Cover ...............................................................  ...................................... 1 
43 .............. 84-3029-00 ................ Case Wiper ..............................................................  ...................................... 2 
44 .............. 84-3020-00-01........... Washer ....................................................................  ...................................... 2 
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